DR POWERWAGON. Parts List and Assembly Diagrams

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "DR POWERWAGON. Parts List and Assembly Diagrams"

Transcription

1 DR POWERWAGON Parts List and Assembly Diagrams Important! Please read the Safety & Operating Instructions and the separate Engine Manufacturer's Owner's Manual to become familiar with the basic features of the DR POWERWAGON before operating it.

2 DR POWERWAGON PRO Parts List Note: Not all parts appear on all diagrams. Ref# Part# Description Engine, 6.75 hp. Electric Start Briggs & Stratton Engine, 6.75 hp. Manual Start Briggs and Stratton Bearing Flange, 2-hole Ball Bearing, 3/4" Bore Battery Battery Clamp, Plastic Battery Pad Bracket, Brake Brake Cable Assy. w/ Spring, 69" Bumper Stop, Flat Bed Bumper Strip, Flat Bed Cable Tie, 6", Black Carriage Bolt, 5/16" x 1-1/2" Handle, Brake/Clutch Collar, 1/ Control Panel, Sub Assembly Control Panel Label Parking Brake Label Drive Wheel, 16/6.50 x 8 Turf Drive Wheel, 16/6.50 x 8 All- Terrain Flat Bed Frame Flat Bed Headboard Flat Bed Stop Angle Dump Arm Dump Arm Spacer Tube/Bushings Flat Key, 3/16 Sq. x 1-1/ Nylon Shim Washer, Drive Wheel, total quantity Shim, ¾ ID x 1 OD x.25 THK, total quantity Flat Washer, Zinc, 5/16", USS Flat Washer, Shift & Arm, 3/16", 1/4 ID (10-24 USS) Flat Washer, T.A Hangers, 1/4", 5/16 ID (1/4 USS) Frame Ref# Part# Description Handlebar 56a Grip, ergonomic 1" handlebar 56b Grip, plain 1 handlebar Key, Woodruff, 3/16 x 1-1/ Latch Handle Latch Handle Grip Latch Housing Latch Spring, 2-1/4" Left Corner Bracket Lower Shift Rod w/ Arm Nut, Clutch Pin, 1/4" Nut, Clutch, Zinc, Lock Nut, Nylon, 1/4" Lock Nut, Nylon, 3/ Lock Nut, Nylon, 5/16" Assembly, Parking Brake Latch w/ Label Parking Brake Latch Plug, I" Square Tubing Bracket, Right Corner Roll Pin, Shift Lever, 3/16 x 1-3/4" Roll Pin, Brake, 3/16 x 1" Bolt, HHCS, 3/8-16 x 2-1/4" Bolt HHCS, 1/2-13 x 2" Bolt, HHCS, 1/4-28 x 3/4" Bolt, HHCS, 1/4-20 x 1-1/4" Bolt, HHCS, 1/4-20 x 1-3/4" Bolt, HHCS, 1/4-20 x 2-1/2" Bolt, HHCS, 1/4-20 x 1" Bolt, HHCS, 3/8-24 x 3/4" Bolt, HHCS, 3/8-16 x 1-1/2" Bolt, HHCS, 5/16-18 x 1-1/2" Bolt, HHCS, 5/16-18 x 1-3/4" Bolt, HHCS, 5/16-18 x 1-1/4" Bolt, HHCS, 5/16-18 x 2-1/2" Screw, 8-32 x 1/2 2 DR POWERWAGON Safety & Operating Instructions

3 Ref# Part# Description Bolt, HHCS, 5/16-18 x 4", Stake Body Screw, x 1/2" Screw, Phillips, Pan, #12 x 1" Screw, Phillips, Self Tap, #10 x 1-1/4" Screw, Phillips, Flat, #12 x 1-1/2" Shift Axle Coupling Shift Lever Handle Grip, Shift Lever, 1/2" x 4" Tie Rod Assembly Tubing, Shrink Push Rivet, Tool Tray, 1/4" Side Pin w/ Spring Button Side Pin w/o Spring Button Spacer Tube for Latch Pin Spring Buttons, Side Pins Star Lock Washer, 5/16" Washer, Flat, 3/8" SAE Swivel Wheel, 4.10 / 3.50 x Thread Forming Screw, 5/16-18 x 3/4" Tool Tray, 15" x 18" x 4-1/2" Assembly, Tool Tray Tool Tray Frame Leg Tool Tray Frame Leg Tool Tray Frame Transaxle Front Hangers Transaxle Shift Arm Transaxle, Assembly Idler Arm Idler Pulley, Flat, 2-1/4" V-Belt, Drive Pulley, 7" V-Belt, Idler Pulley, 4" V-Belt, Drive, 1/2" x 84" (4L840) Fender Washer, 1/4" x 1" Wheel Lock Ring, 3/4" Weight Rack Block Strap Weight Rack w/ Belt Guard Ref# Part# Description Large Molded Bed (Undrilled) Large Molded Bed (Drilled) Bolt, HHCS, 5/16-18 x 3/4" Flat Washer, 3/8", USS Weight Block 4 x 8 x Spring, Idler Arm Wire Harness, manual Wire Harness, electric Key Switch w/ Hardware & Elec. Key, ES Throttle Cable, 43" Throttle Spring Bracket Spring, Throttle Return Screw, Pan, Zinc, Throttle Handle, x 1-1/2" Caps for 3/4 Round Tubing Nylon Washer, 1/2 ID x 3/4 OD x Centrifugal Clutch w/ Pulley Key Switch w/ Hardware & Key, MS Plywood Floor, 5/8" Nylon Washer,.39 ID x 1 OD Bushing,.265 ID x.375 OD Nut, Push, 3/16 Washer Cap Pin, Clevis, 3/16 x 1-3/ Parts Bag, Molded Bed Parts Bag, PRO Model Label, American Flag Label, Dump Lever Label, Dump Lever Latch Label, ID and Serial Number Label, Slope Limit Label, Throttle Control Label, Warning, Add Oil Handle, Op / switch (not shown) Wire harness / Op presence (not shown) Guard, switch, Magura DR POWERWAGON Safety & Operating Instructions 3

4 Main Frame Assembly 4 DR POWERWAGON Safety & Operating Instructions

5 Handlebar/Controls Assembly DR POWERWAGON Safety & Operating Instructions 5

6 Main Axle Assembly 6 DR POWERWAGON Safety & Operating Instructions

7 Stake Body Assembly DR POWERWAGON Safety & Operating Instructions 7

8 Molded Body Assembly 8 DR POWERWAGON Safety & Operating Instructions

9 Country Home Products, Inc. s operates a 6-day-a-week Technical Service Department for our Owners. You can access a Representative by dialing our TOLL-FREE Hotline at DR-OWNER ( ). The sole job of our well-trained and friendly folks is to ensure that you get any help you need in a timely fashion. They are there to answer all your questions including inquiries about replacement parts, parts orders, or your questions regarding service, maintenance and operation. COUNTRY HOME PRODUCTS, Inc. Meigs Road, P.O. Box 25, Vergennes, Vermont DR-OWNER( ) CHP, Inc DR POWERWAGON Safety & Operating Instructions 9

ILLUSTRATED PARTS LIST

ILLUSTRATED PARTS LIST LM500 WITH 479cc VANGUARD ENGINE 800-643-7332 amsportworks.com NOTE: Some part numbers vary by serial number. The serial number is located on a brass tag beneath the dump bed on the driver side. 479cc

More information

Safety & Operating Instructions

Safety & Operating Instructions DR POWERWAGON Safety & Operating Instructions Model: SUBURBAN These Safety & Operating Instructions as well as the engine manufacturer's owner's manual contain important information concerning safety,

More information

Hydrostatic Zero-Turn Commercial Riding Mower

Hydrostatic Zero-Turn Commercial Riding Mower Hydrostatic Zero-Turn Commercial Riding Mower Professional Turf Equipment 54" Fabricated Deck ILLUSTRATED PARTS LIST TABLE OF CONTENTS Frame Assembly.................................. 3 54" Fabricated

More information

34 DECK ASSEMBLY A. SEE THE DECAL LIST SECTION FOR ALL DECALS /8 STD. FLAT WASHER TENSIONER w/ BUSHING

34 DECK ASSEMBLY A. SEE THE DECAL LIST SECTION FOR ALL DECALS /8 STD. FLAT WASHER TENSIONER w/ BUSHING 3 4 B 1 8 Z PARTS MANUAL 20 21 21 24 24 25 25 26 26 33 34 41 38 39 51 38 37 72 36 43 47 48 44 60 80 35 33 40 50 42 34 30 65 32 66 59 58 57 58 59 18 52 29 49 83 83 17 17 6 7 9 79 50 50 63 72 72 80 64 64

More information

CHIPPER/SHREDDER SERIES

CHIPPER/SHREDDER SERIES Parts Manual CHIPPER/SHREDDER SERIES SIMPLICITY MODELS Mfg. No. Description 1692201 2/10, 2C Chipper/Shredder (Electric Motor) 1692202 3/10 Chipper/Shredder (Electric Motor) 1692203 5C Chipper/Shredder

More information

ILLUSTRATED PARTS LIST

ILLUSTRATED PARTS LIST CW413 / TW413 WITH 390cc HONDA ENGINE 00-643-7332 amsportworks.com NOTE: Some part numbers vary by serial number. The serial number is located on a brass tag beneath the dump bed on the driver side. 390cc

More information

Hydrostatic Zero-Turn Commercial Riding Mower

Hydrostatic Zero-Turn Commercial Riding Mower Hydrostatic Zero-Turn Commercial Riding Mower Professional Turf Equipment 0" Fabricated Deck ILLUSTRATED PARTS LIST TABLE OF CONTENTS Frame Assembly.................................. 3 0" Fabricated Cutter

More information

RZT TWIN STICK HYDRO DRIVE 250 Z 44" & 50" SERIES 0

RZT TWIN STICK HYDRO DRIVE 250 Z 44 & 50 SERIES 0 Parts Manual for RZT TWIN STICK HYDRO DRIVE 250 Z 44" & 50" SERIES 0 MODEL ERZT185440BVE RZT22500BVE2 McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 1,

More information

1 MTD Dash Panel Support Brkt. 2 MTD Dash Panel 3 MTD Hex Bolt 5/16-18 x.75" Lg.* 4 MTD Bulb 5 MTD Hex AB-Tap

1 MTD Dash Panel Support Brkt. 2 MTD Dash Panel 3 MTD Hex Bolt 5/16-18 x.75 Lg.* 4 MTD Bulb 5 MTD Hex AB-Tap 1 MTD 16655 Dash Panel Support Brkt. 2 MTD 16656 Dash Panel 3 MTD 710-0118 Hex Bolt 5/16-18 x.75" Lg.* 4 MTD 725-0963 Bulb 5 MTD 710-0776 Hex AB-Tap Scr. 1/4 x.62" 6 MTD 725-1058 Socket 7 MTD 712-0267

More information

ILLUSTRATED PARTS LIST

ILLUSTRATED PARTS LIST LM650 WITH 653cc SUBARU ENGINE 800-643-7332 amsportworks.com NOTE: Some part numbers vary by serial number. The serial number is located on a brass tag beneath the dump bed on the driver side. unit shown

More information

TECHNICAL DATA BROCHURE - ZTR 424 & 427 DATE 8/85 PAGE 1 OF 8

TECHNICAL DATA BROCHURE - ZTR 424 & 427 DATE 8/85 PAGE 1 OF 8 TECHNICAL DATA BROCHURE - ZTR 424 & 427 DATE 8/85 PAGE 1 OF 8 IMPORTANT - READ OPERATOR'S MANUAL BEFORE OPERATION OR MAKING ADJUSTMENTS Deluxe Seat Adjustment Easy hand lever action allows forward and

More information

EUROPEAN REAR ENGINE RIDER SERIES 20

EUROPEAN REAR ENGINE RIDER SERIES 20 Parts Manual for EUROPEAN REAR ENGINE RIDER SERIES 20 MODEL E281320BE E331520KVE McDonough, GA, 30253 U.S.A. Briggs & Startton Yard Power Products Group Copyright 2006 Briggs & Startton Corporation Milwaukee,

More information

ILLUSTRATED PARTS LIST

ILLUSTRATED PARTS LIST LMC2 CREW CAB WITH 653cc SUBARU ENGINE 800-643-7332 amsportworks.com NOTE: Some part numbers vary by serial number. The serial number is located on a brass tag beneath the dump bed on the driver side.

More information

Champion Series Zero-Turn Riders & Mower Decks

Champion Series Zero-Turn Riders & Mower Decks Parts Manual Champion Series Zero-Turn Riders & Mower Decks HP Tractors Mfg. No. Description Champion, HP Zero-Turn Rider Champion, HP Zero-Turn Rider (CE) 0HP Tractors Mfg. No. Description Champion, 0HP

More information

Walk-Behind Lawn Mowers

Walk-Behind Lawn Mowers Walk-Behind Lawn Mowers Parts Manual Models 160 - LM21 182 - LM21 18 - LM21S 184 - LM21SW 04056800 6/10 Printed in USA THE MANUAL Before you operate your unit, carefully and completely read manuals supplied

More information

TECHNICAL DATA BROCHURE ZTR 308/3II

TECHNICAL DATA BROCHURE ZTR 308/3II Date 8/84 Page 1 of 6 TECHNICAL DATA BROCHURE ZTR 308/3II IMPORTANT - READ OPERATOR'S MANUAL BEFORE OPERATION OR MAKING ADJUSTMENTS. ' Seat Adjustment Loosen bolts on sliding brackets under each side of

More information

ILLUSTRATED PARTS LIST

ILLUSTRATED PARTS LIST LMC4 CREW CAB WITH 653cc SUBARU ENGINE 800-643-7332 amsportworks.com NOTE: Some part numbers vary by serial number. The serial number is located on a brass tag beneath the dump bed on the driver side.

More information

36" & 42" CUTTER DECKS

36 & 42 CUTTER DECKS 36" & 42" CUTTER DECKS REF # PART # DESCRIPTION 36 42 REF # PART # DESCRIPTION 36 42 1 93470001 CUTTER DECK,36" W/CAPS(33) & DECALS X 57 15990003 MACHINE KEY 1/4X1/4X1 X X 1 93480001 CUTTER DECK,42" W/CAPS(33)

More information

Parts List. Model Revision 00 TP LT-R

Parts List. Model Revision 00 TP LT-R Parts List Model 7800276 Revision 00 Rev. Date 03/2008 Table Of Contents PRODUCT COMPONENTS PAGES Steering... 4 Engine Mount... 6 Motion Drive... 8 Electrical System... 12 Chassis & Hood... 14 Decals...

More information

Parts List Wright Stander Rapid-Hite Mower (For Serial Numbers and Higher Until Superseded)

Parts List Wright Stander Rapid-Hite Mower (For Serial Numbers and Higher Until Superseded) Parts List Wright Stander Rapid-Hite Mower (For Serial Numbers 33615 and Higher Until Superseded) Replace with newer revisions as they become available 2007 Wright Manufacturing, Inc. All rights reserved

More information

RZ3016. Parts Manual. Zero Turn Mower /

RZ3016. Parts Manual. Zero Turn Mower / Parts Manual RZ30 Zero Turn Mower / 966612302-04 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support in

More information

Parts List for all Sentar Sport models For Sentar Sport serial #33615 and higher until superseded

Parts List for all Sentar Sport models For Sentar Sport serial #33615 and higher until superseded Parts List for all Sentar Sport models For Sentar Sport serial #33615 and higher until superseded WRIGHT MANUFACTURING, INC. - 4600X WEDGEWOOD BLVD - FREDERICK, MD 21703 Revised 01/2007 36" CUTTER DECK

More information

Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE Toll Free Number:

Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE Toll Free Number: Parts Catalog R Commercial WY48 Mower Worldlawn Power Equipment, Inc. Industrial Park 2415 Ashland Ave. Beatrice, NE 68310 Toll Free Number: 1-800-267-4255 Table of Contents Table of Contents Mower Assembly..

More information

WYS52FX730VCA FOR SERIAL NUMBERS U00681 AND ABOVE

WYS52FX730VCA FOR SERIAL NUMBERS U00681 AND ABOVE PARTS MANUAL WYS52FX730V WYS52FX730VCA FOR SERIAL NUMBERS 201312U00681 AND ABOVE 2 WORLDLAWN POWER EQUIPMENT, INC. WORLDLAWNPOWEREQUIPMENT.COM 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255 FAX 402-223-4103

More information

Z-Force 60 KW 53AA5DBJ Page 1 of 57 Air Filter & Muffler

Z-Force 60 KW 53AA5DBJ Page 1 of 57 Air Filter & Muffler Z-Force 60 KW 53AA5DBJ Page 1 of 57 Air Filter & Muffler Z-Force 60 KW 53AA5DBJ Page 2 of 57 Air Filter & Muffler Ref # Part Number Qty S/P/F Description 11011 KM-11011-7003 1 S CASE-AIR FILTER 11013 KM-11013-7009

More information

21" STEEL DECK WALK BEHIND MOWERS SERIES 17

21 STEEL DECK WALK BEHIND MOWERS SERIES 17 Parts Manual for 21" STEEL DECK WALK BEHIND MOWERS SERIES 17 PUSH MODELS 216517B 2167517BV R215517HC R2167517BV PROPELLED MODELS P215517HC P216517B P2167517BV P2167517BVE P217017BV P217017BVE RP215517HC

More information

ILLUSTRATED PARTS LIST

ILLUSTRATED PARTS LIST TW400 WITH 390cc HONDA ENGINE 00-643-7332 amsportworks.com NOTE: Some part numbers vary by serial number. The serial number is located on a brass tag beneath the dump bed on the driver side. 390cc 2 WHEEL

More information

ILLUSTRATED PARTS LIST

ILLUSTRATED PARTS LIST CW650 / TW650 / BD700 WITH 653cc SUBARU ENGINE ALL UNITS PRE AUGUST 2009 BEFORE SERIAL 41801 800-643-7332 amsportworks.com NOTE: Some part numbers vary by serial number. The serial number is located on

More information

Sno-Thro. Parts Manual. Models ST8524E ST724E ST5524E ST ST ST7524

Sno-Thro. Parts Manual. Models ST8524E ST724E ST5524E ST ST ST7524 Sno-Thro Parts Manual Models 93204 - ST24E 932046 - ST724E 932047 - ST24E 93204 - ST20 9323 - ST20 932312 - ST724 006600A /06 Printed in USA THE MANUAL Before you operate your unit, carefully and completely

More information

365L (2001) Page 1 of 36 54" Deck Assembly

365L (2001) Page 1 of 36 54 Deck Assembly 365L (2001) Page 1 of 36 54" Deck Assembly 365L (2001) Page 2 of 36 54" Deck Assembly 1 720-0241 1 S Wing Nut Knob 2 703-2817 1 Belt Cover LH 3 703-2816 1 Belt Cover RH 4 747-3306 1 Idler Spring Mounting

More information

WYZ34FS600VCA FOR SERIAL NUMBERS U02011 AND ABOVE

WYZ34FS600VCA FOR SERIAL NUMBERS U02011 AND ABOVE PARTS MANUAL WYZ34FS600V WYZ34FS600VCA FOR SERIAL NUMBERS 201610U02011 AND ABOVE 2 3 4 CONTENTS GENERAL INFORMATION... 6 SERVICE LOCATOR CHART... 7 DECK ASSEMBLY... 8 DECK LIFT ASSEMBLY... 10 FRAME ASSEMBLY...

More information

Illustrated Parts Manual

Illustrated Parts Manual Illustrated Parts Manual 00 Series Snow Thrower Two Stage MTD LLC, P.O. BOX 331 CLEVELAND, OHIO 13-001 Printed In USA Form No. -033 (August 2, 200) Auger & Auger Housing 5 1 1 13 3 25 23 1 15 53 1 2 22

More information

PIÈCES DÉTACHÉES ELT125D33 1KV. Tondeuse autoportée

PIÈCES DÉTACHÉES ELT125D33 1KV. Tondeuse autoportée PIÈCES DÉTACHÉES Tondeuse autoportée ELT15D33 1KV Yvan Béal - 1, av. de l Agriculture - B.P. 16 Z.I. du Brézet - 63014 Clermont-Ferrand Cedex Tél : 04 73 91 93 51 - Télécopie : 04 73 90 3 11 www.yvanbeal.fr

More information

Parts Manual SERIES CVT Lawn Tractor. Model LT1040 CUB CADET LLC, P.O. BOX CLEVELAND, OHIO PRINTED IN U.S.A.

Parts Manual SERIES CVT Lawn Tractor. Model LT1040 CUB CADET LLC, P.O. BOX CLEVELAND, OHIO PRINTED IN U.S.A. Parts Manual CVT Lawn Tractor SERIES 000 Model LT00 PRINTED IN U.S.A. CUB CADET LLC, P.O. BOX CLEVELAND, OHIO -00 FORM -00C.fm (//00) SERIES 000 CVT LAWN TRACTORS TABLE OF CONTENTS DESCRIPTION PAGE Axle,

More information

Please read the operator manual carefully and make sure you understand the instructions before using the machine.

Please read the operator manual carefully and make sure you understand the instructions before using the machine. 967327801-00 Parts Zero Manual Turn Mower Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support in service

More information

FOR SERIAL NUMBERS THROUGH 60847

FOR SERIAL NUMBERS THROUGH 60847 PARTS MANUAL ER52FX730V FOR SERIAL NUMBERS 60706 THROUGH 60847 ENCORE MANUFACTURING A DIVISION OF WORLDLAWN POWER EQUIPMENT, INC. ENCOREEQUIPMENT.COM 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255 FAX

More information

Parts Catalog

Parts Catalog R Ingersoll Parts Catalog 8-3112 COMPACT TRACTORS WITH VANGUARD ENGINES 3012 - PIN 14145700 AND AFTER 3014 - PIN 14146700 AND AFTER 3016 - PIN 14147800 AND AFTER 3018 - ALL 4016 - PIN 14170800 AND AFTER

More information

CHASSIS & HOOD ASSEMBLY

CHASSIS & HOOD ASSEMBLY - TS01906 CHASSIS & HOOD ASSEMBLY 25 5 4 19 8 9 9 11 4 11 3 10 11 5 11 2 11 11 1 17 21 18 16 11 3 21 12 22 3 7 2 CHASSIS REAR PG. ENGINE & CONTROL PG 24 3 1 23 6 7 KEY #22 344695A 1 CHASSIS & HOOD ASSEMBLY

More information

FOR SERIAL NUMBERS 21304U00192 THROUGH U00534

FOR SERIAL NUMBERS 21304U00192 THROUGH U00534 PARTS MANUAL WYS52FX730V FOR SERIAL NUMBERS 21304U00192 THROUGH 201308U00534 WORLDLAWN POWER EQUIPMENT, INC. WORLDLAWNPOWEREQUIPMENT.COM 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255 FAX 402-223-4103

More information

Reproduction. Not for 21"STEEL DECK WALK BEHIND MOWERS SERIES 20. Parts Manual for

Reproduction. Not for 21STEEL DECK WALK BEHIND MOWERS SERIES 20. Parts Manual for Parts Manual for SERIES 20 Model No. Description 7800428 2167520B 7800596 217020B 7800841 217520B 7800437 N2167520B 7800600 N217020B 7800438 NP2167520B 7800601 NP217020B 7800692 NP2187520 7800771 NP2187520

More information

SECTION 12: ILLUSTRATED PARTS LIST

SECTION 12: ILLUSTRATED PARTS LIST SECTION : ILLUSTRTED S LIST (for choke) (for throttle) 0 0-0 Screw, #- x.0 0-0 Screw, /- x.0 0-0 Screw, /- x.0 0- Screw, #0- x. 0- Socket Cap Screw, /- x. 0- Self-tapping Screw, /- x. -00 Flange Lock Nut,

More information

M10/30 ILLUSTRATED PARTS LIST HERITAGE TRACTOR CODE 133E ISSUE 01/21/08. PART NO: (Rev A)

M10/30 ILLUSTRATED PARTS LIST HERITAGE TRACTOR CODE 133E ISSUE 01/21/08. PART NO: (Rev A) M10/30 HERITAGE TRACTOR CODE 133E ILLUSTRATED PARTS LIST CODE SERIAL NO. 133E 280000001 ISSUE 01/21/08 1741746 PART NO: 111-2202 (Rev A) Table Of Contents PRODUCT COMPONENTS PAGES Chassis & Hood... 4

More information

Parts Manual Zero Turn Mower / Z 248F

Parts Manual Zero Turn Mower / Z 248F Parts Manual Zero Turn Mower / Z 248F 967262501-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support

More information

REAR ENGINE RIDER SERIES 16 & 18

REAR ENGINE RIDER SERIES 16 & 18 Parts Manual for REAR ENGINE RIDER SERIES 16 & 18 MODELS 20816B N20816B 20816BE N20816BE 281016BE 2818BE N281016BE 301016BE 301216BE 3018BE 3316BVE 3318BVE 3316KVE 33118KVE IT IS THE POLICY OF SNAPPER

More information

I Illustrated Parts List CRT B. Tiller. Repair Parts Manual

I Illustrated Parts List CRT B. Tiller. Repair Parts Manual Illustrated Parts List 15-12 I502012 CRT 1 54001152B Repair Parts Manual Tiller HANDLE ASSEMBLY 1 711100 Screw, Pan Hd. #10-24 UNC 2 53212656 Panel, Control 3 532104164 Tie, Cable 4 53212477 Grip, Handle

More information

Reproduction. Not for HYDRO DRIVE 46" 22 HP ZTR 360Z SERIES. Parts Manual for ZT2246

Reproduction. Not for HYDRO DRIVE 46 22 HP ZTR 360Z SERIES. Parts Manual for ZT2246 Parts Manual for HYDRO DRIVE 46" 22 HP ZTR 360Z SERIES Model No. Description 2691316-00 ZT2246 Briggs & Stratton Yard Power Products Group 3515 N. 124 Street / PO Box 702 Wauwatosa, WI 53222 U.S.A. 800-935-2967

More information

2

2 PARTS MANUAL F48K17FC 2 CONTENTS FRONT CASTER ASSEMBLY... 6 DRIVE TIRE ASSEMBLY... 7 SEAT ASSEMBLY... 8 BRAKE ASSEMBLY... 10 FUEL ASSEMBLY... 12 DECK SUPPORT ASSEMBLY... 15 MAINFRAME ASSEMBLY... 17 TAIL

More information

312000x98A Lawn Tractor (2002) Page 1 of 19 Chassis & Hood

312000x98A Lawn Tractor (2002) Page 1 of 19 Chassis & Hood 312000x98A Lawn Tractor (2002) Page 1 of 19 Chassis & Hood 312000x98A Lawn Tractor (2002) Page 2 of 19 Chassis & Hood 1 690566 Seat 2 028X23 Cap, Push On 3 094057 Spring 4 26X229 Screw 5 1001054 Bolt,

More information

215E. Operator and Parts Manual MM158

215E. Operator and Parts Manual MM158 5E Operator and Parts Manual MM58 This manual is furnished with each new TENNANT Model 5E This manual consists of Specifications; Operation; Maintenance; Appendix; the How To Use This Manual; Low Dump

More information

LARGE FRAME REAR TINE TILLERS SERIES 2

LARGE FRAME REAR TINE TILLERS SERIES 2 Parts Manual for LARGE FRAME REAR TINE TILLERS SERIES 2 MODEL R5002B R5002R R8002B R8002BE RT5 RT5X RT8 RT8S McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision

More information

Parts Manual for the Wright Z

Parts Manual for the Wright Z Parts Manual for the Wright Z Serial numbers 40581 & Higher Check www.wrightmfg.com for the latest revision Rev 6/2010 Shown with OPTIONAL Grass Collection System 2010 Wright Manufacturing Inc., All Rights

More information

ILLUSTRATED PARTS MANUAL

ILLUSTRATED PARTS MANUAL ILLUSTRATED PARTS MANUAL Transmatic Lawn Tractor Models 760-779 IMPORTANT READ SAFETY RULES AND INSTRUCTIONS CAREFULLY BEFORE OPERATION Warning: This unit is equipped with an internal combustion engine

More information

ATV 50 Y-6 YOUTH CAT GREEN (A2004ATA2BUSZ) Page 1 of 50 A-ARM, FLOOR PANEL, AND BUMPER ASSEMBLY

ATV 50 Y-6 YOUTH CAT GREEN (A2004ATA2BUSZ) Page 1 of 50 A-ARM, FLOOR PANEL, AND BUMPER ASSEMBLY 2004 ATV 50 Y-6 YOUTH CAT GREEN (A2004ATA2BUSZ) Page 1 of 50 A-ARM, FLOOR PANEL, AND BUMPER ASSEMBLY 2004 ATV 50 Y-6 YOUTH CAT GREEN (A2004ATA2BUSZ) Page 2 of 50 A-ARM, FLOOR PANEL, AND BUMPER ASSEMBLY

More information

Workman MDX Utility Vehicle

Workman MDX Utility Vehicle Form No. 3406-488 Rev C Workman MDX Utility Vehicle Model No. 07235TC Serial No. 316000001 and Up Register at www.toro.com. Original Instructions (EN) *3406-488* C Ordering Replacement Parts To order replacement

More information

MAIN FRAME 84-G PART # DESCRIPTION QTY /4-20 X 1 SHCS /4-20 X 1 1/4 SHCS /16-18 X 3/4

MAIN FRAME 84-G PART # DESCRIPTION QTY /4-20 X 1 SHCS /4-20 X 1 1/4 SHCS /16-18 X 3/4 MAIN FRAME 84-G30-3699-02 PART # DESCRIPTION QTY 99-280-7006-05 1/4-20 X 1 SHCS 2 99-280-7006-06 1/4-20 X 1 1/4 SHCS 2 99-280-7007-04 5/16-18 X 3/4 FHS. 1 99-280-7012-01 NUT, NYLOC 10-24, CAD PLATE 1 99-280-7015-01

More information

Parts Manual PZ Please read the operator manual carefully and make sure you understand the instructions before using the machine.

Parts Manual PZ Please read the operator manual carefully and make sure you understand the instructions before using the machine. Parts Manual PZ 60 967 045601-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support in service questions,

More information

Table of Contents QUICK REFERENCE GUIDE FOR 48K19Z...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS...C - 1 FRAME COMPONENTS...

Table of Contents QUICK REFERENCE GUIDE FOR 48K19Z...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS...C - 1 FRAME COMPONENTS... 4 8 K 1 9 Z PARTS MANUAL Table of Contents QUICK REFERENCE GUIDE FOR 48K19Z...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS...C - 1 FRAME COMPONENTS... D - 1 DRIVE COMPONENTS...E - 1 CONTROL COMPONENTS

More information

ILLUSTRATED PARTS LIST

ILLUSTRATED PARTS LIST LM650H / LM650P 653cc SUBARU GASOLINE / 4 VOLT ELECTRIC unit shown with standard PREDATOR package accessories 00-643-7332 amsportworks.com NOTE: Some part numbers vary by serial number. The serial number

More information

21" STEEL DECK WALK BEHIND MOWER "MR" SERIES 17

21 STEEL DECK WALK BEHIND MOWER MR SERIES 17 Parts Manual for "MR" SERIES 17 PUSH MODELS MR216017B MR216017BV MRP216517B WMR216017B WMR216017BV WMR216517B PROPELLED MODELS MRP216017B MRP216017BV MRP216517B WMRP216017B WMRP216517B EMRP216017B EMRP216517B

More information

Parts catalogue LAWN MOWER

Parts catalogue LAWN MOWER OREC ISSUED NO. GR537PRO-01 Parts catalogue LAWN MOWER (EXPORT MODEL) GR537PRO(2Action) MODEL GR537PRO CODE 0268- CONTENTS TRANSMISSION ---------------------------------- 1 SAFETY COVER ----------------------------------

More information

Zoom. Parts Manual. Models Zoom Zoom /03 Printed in USA

Zoom. Parts Manual. Models Zoom Zoom /03 Printed in USA Zoom Parts Manual Models 0 - Zoom 0 0 - Zoom 0 0000 0/0 Printed in USA THE MANUAL Before you operate your unit, carefully and completely read manuals supplied with the unit. The contents will provide you

More information

XL 380H Lawn Tractor. Parts Catalog. Form Number Rev A. Model No and up.

XL 380H Lawn Tractor. Parts Catalog. Form Number Rev A. Model No and up. Form Number 3362-513 Rev A XL 380H Lawn Tractor Model No. 71252-310000001 and up. Parts Catalog Ordering Replacement Parts To order replacement parts, please supply the part number, the quantity, and the

More information

F L CHASSIS & HOOD

F L CHASSIS & HOOD MODEL xb 3 CHASSIS & HOOD 43 44 4 4 4 3 0 3 4 0 34 3 3 3 3 4 0 0 4 4 4 4 3 0 3 4 MODEL xb CHASSIS & HOOD 000 Seat 0x Cap, Push 0n 3 0 Spring 4 x Screw 0004 Bolt, Wing 0x4 Washer 00x Bolt, Shoulder 044E0

More information

SCRAMBLER 33" & 38" HYDRO DRIVE YZ SERIES 5 & 6

SCRAMBLER 33 & 38 HYDRO DRIVE YZ SERIES 5 & 6 Parts Manual for SERIES 5 & 6 MODEL YZ16335BVE YZ16385BVE YZ18336BVE YZ18386BVE McDonough, GA, 30253 U.S.A. COPYRIGHT 2005 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 3, 7/26/2005 Table Of Contents

More information

ILLUSTRATED PARTS LIST

ILLUSTRATED PARTS LIST ILLUSTRATED S LIST This Illustrated Parts List covers the following 2017 model American LandMaster made Utility Vehicles 4WD GAS POWERED UTILITY VEHICLE 800-643-7332 americanlandmaster.com 53 52 CHASSIS

More information

WESTWOOD GARDEN TRACTORS 1983 PARTS CATALOGUE CONTENTS

WESTWOOD GARDEN TRACTORS 1983 PARTS CATALOGUE CONTENTS WESTWOOD GARDEN TRACTORS 1983 PARTS CATALOGUE CONTENTS PAGE No. W6R, W6E, W8E/28, W8C UPPER FRAME, BONNET & GRILLE, CONSOLE, ELECTRICAL, SEAT, STEERING WHEEL, ROAD WHEELS 2 3 W8E, W11C, W11E UPPER FRAME,

More information

48ZS. 48 STANLEY Zero Turn Riding Mower. Kawasaki FR600V Engine

48ZS. 48 STANLEY Zero Turn Riding Mower. Kawasaki FR600V Engine 48ZS 48 STANLEY Zero Turn Riding Mower Kawasaki FR600V Engine 48ZS Deck Parts Diagram Key Item # Gxi Part Number Description 1 SP11-000083 Pulley guard, 48Z, left and right black plastic guard, screws

More information

PARTS LIST WRANGLER 26-VS

PARTS LIST WRANGLER 26-VS PARTS LIST WRANGLER 26-VS ELECTRICAL WIRING ITEM PART NO. DESCRIPTION QTY. 1 2694161 UPPER WIRING HARNESS 1 2 2694171 LOWER WIRING HARNESS 1 3 2490811 BRUSH MOTOR WIRE ASSEMBLY 1 4 2396141 WIRE ASSEMBLY

More information

Spartan Mower Parts Manual RT

Spartan Mower Parts Manual RT Spartan Mower Parts Manual RT Revision Date -- TABLE OF CONTENTS Front Fork Assembly... Brake and Floor Board assembly...- Height Indicator Assembly....- Actuator Assembly. Battery and Seat Suspension

More information

Parts Manual COMPACT TRACTOR MODEL 5234D. CUB CADET LLC P.O. BOX CLEVELAND, OHIO [www.cubcadet.com]

Parts Manual COMPACT TRACTOR MODEL 5234D. CUB CADET LLC P.O. BOX CLEVELAND, OHIO [www.cubcadet.com] Parts Manual SERIES 000 COMPACT TRACTOR MODEL D CUB CADET LLC P.O. BOX CLEVELAND, OHIO -00 [www.cubcadet.com] PRINTED IN U.S.A. FORM NO. -00 (/0) -- TABLE OF CONTENTS DESCRIPTION PAGE Frame... Pedestal...

More information

MK DIAMOND CX-3, WITH 6 HP ROBIN ENGINE WALK-BEHIND CONCRETE SAW PARTS LIST & EXPLODED VIEWS

MK DIAMOND CX-3, WITH 6 HP ROBIN ENGINE WALK-BEHIND CONCRETE SAW PARTS LIST & EXPLODED VIEWS www.mkdiamond.com MK DIAMOND CX-3, WITH 6 HP ROBIN ENGINE WALK-BEHIND CONCRETE SAW & EXPLODED VIEWS Revision 202 04. 2009 Caution: Read all safety and operating instructions before using this equipment.

More information

MK-5000G exploded VieW

MK-5000G exploded VieW Frame accessories 38 cutting head Pump Assembly 39 connecting linkage foot pedal linkage 40 curtain blade guard 41 ENGINE Assembly 42 PARTS LIST A Frames - - A1 Frame, MK-5000 Main 1 155541 B Pivot Bracket

More information

Parts Manual. S50X Series Zero-Turn Riding Mower. Models:

Parts Manual. S50X Series Zero-Turn Riding Mower. Models: Parts Manual S50X Series Zero-Turn Riding Mower Models: Description: S50XBS1948, 48" 19HP Kawasaki Mid Mount Zero-Turn Rider S50XKAV1936OS, 36" 19HP Mid mount Zero-Turn Rider S50XKAV1936OS CAL, 36" 19HP

More information

SIGNATURE SERIES FZPD PULL DOWN

SIGNATURE SERIES FZPD PULL DOWN SIGNATURE SERIES FZPD PULL DOWN Page Customer Support Services PARTS MANUAL CONTENTS PAGE COMPONENT ASSEMBLY COMPONENT ASSEMBLY II 4 COMPONENT ASSEMBLY LEGEND SEAT CARRIAGE ASSEMBLY SEAT CARRIAGE ASSEMBLY

More information

Parts List for The 36 & 42 Wright Stander Mower (For Serial Numbers and Higher Until Superseded)

Parts List for The 36 & 42 Wright Stander Mower (For Serial Numbers and Higher Until Superseded) Parts List for The & Wright Stander Mower (For Serial Numbers 00 and Higher Until Superseded) Replace with newer revisions as they become available 00 Wright Manufacturing, Inc. All rights reserved Revised:

More information

Table of Contents QUICK REFERENCE GUIDE FOR 52K21Z...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS...C - 1 FRAME COMPONENTS...

Table of Contents QUICK REFERENCE GUIDE FOR 52K21Z...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS...C - 1 FRAME COMPONENTS... 5 2 K 2 1 Z PARTS MANUAL Table of Contents QUICK REFERENCE GUIDE FOR 52K21Z...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS...C - 1 FRAME COMPONENTS... D - 1 DRIVE COMPONENTS...E - 1 CONTROL COMPONENTS

More information

PARTNER 11.5 HP 36" LAWN RIDER MODEL NO. P115 (P115T90D)

PARTNER 11.5 HP 36 LAWN RIDER MODEL NO. P115 (P115T90D) ILLUSTRATED PARTS BREAKDOWN PARTNER. HP " LAWN RIDER MODEL NO. P (PT0D) 00-0..00 SV PRINTED IN U.S.A. ELECTRICAL 0 0 0 ELECTRICAL 000 Nut, Hex Keps /-0 000 Assembly, Cable Battery 00 Nut, Lock #0- UNC

More information

FIELD & BRUSH MOWER SERIES 0

FIELD & BRUSH MOWER SERIES 0 Parts Manual for SERIES 0 MODEL FB13250BS FB13250BV FB15250KW McDonough, GA, 30253 U.S.A. COPYRIGHT 2005 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 1, 8/30/2005 Table Of Contents PAGE GROUP

More information

POWER RAKE PARTS CATALOG MODEL 1305PR SERIAL NUMBER AND ABOVE

POWER RAKE PARTS CATALOG MODEL 1305PR SERIAL NUMBER AND ABOVE POWER RAKE PARTS CATALOG MODEL 0PR SERIAL NUMBER 000 AND ABOVE Turf Teq LLC PC0PR--0--0 Contents Part Number Page Number 0--0... Sector A... 0--0... Engine A... 0--0... Hydro Handle A... 0--0... K Transmission

More information

SERIES GARDEN TRACTORS 1992 PARTS CATALOGUE CONTENTS

SERIES GARDEN TRACTORS 1992 PARTS CATALOGUE CONTENTS 2000 SERIES GARDEN TRACTORS 1992 PARTS CATALOGUE CONTENTS PAGE No. 2000 SERIES GARDEN TRACTOR - CHASSIS, BODY PANELS, WHEELS, SEAT ETC 2 4 2000 SERIES PTO DRIVE, FRONT AXLE, ELECTRICS, MOUNTING FRAME AND

More information

Reproduction. Not for. Parts Manual. 43cc 2-Cycle. Mini Cultivator

Reproduction. Not for. Parts Manual. 43cc 2-Cycle. Mini Cultivator Parts Manual Attachment Mfg. No. Description 1695764 Roticul, 43cc 2 Cycle Mini Cultivator 1695920 Roticul, 43cc 2 Cycle Mini Cultivator 43cc 2-Cycle Not for Mini Cultivator Reproduction Manual Part No.

More information

CRAFTSMAN 10 in. TABLE SAW MODEL NO REPAIR SHEET

CRAFTSMAN 10 in. TABLE SAW MODEL NO REPAIR SHEET CRAFTSMAN in. TABLE SAW MODEL NO. 1.2100 REPAIR SHEET 44 144 4 Figure B 10 14 1 12 12 12 4 4 Figure A 14 1 1 1 1 4 1 4 121 2 4 140 1 11 11 11 42 1 1 120 12 21 40 4 1 141 2 4 11 SEE NOTE 11 114 0 1 2 2

More information

21A Tuffy Tiller Page 1 of 18 Bolo Tines & Wheels

21A Tuffy Tiller Page 1 of 18 Bolo Tines & Wheels 21A-510-081 Tuffy Tiller 12155 Page 1 of 18 Bolo Tines & Wheels 21A-510-081 Tuffy Tiller 12155 Page 2 of 18 Bolo Tines & Wheels Ref # Part Number Qty S/P/F Description 1 1100046 16 S Bolt-Hex Head, 3/8-16

More information

Hustler Mini Z Bac Vac Parts Manual

Hustler Mini Z Bac Vac Parts Manual Hustler Mini Z Bac Vac Parts Manual Hustler Turf Equipment P.O. Box 7000 Hesston, Kansas 67062-2097 379263 Rev. 6/06 Table of Contents Chapter General Information.................................... Chapter

More information

465606x692A Lawn Tractor (2001) Page 1 of 25 Drive Assembly

465606x692A Lawn Tractor (2001) Page 1 of 25 Drive Assembly 465606x692A Lawn Tractor (2001) Page 1 of 25 Drive Assembly 465606x692A Lawn Tractor (2001) Page 2 of 25 Drive Assembly 1 26X249 Screw 2 095315 Knob, Parking Brake 3 711691 Nut, Push 4 1001217 Z Rod, Parking

More information

54ZB. 54 BEAST Zero Turn Riding Mower. 22hp EH65V Robin Subaru

54ZB. 54 BEAST Zero Turn Riding Mower. 22hp EH65V Robin Subaru 54ZB 54 BEAST Zero Turn Riding Mower 22hp EH65V Robin Subaru 54ZB Deck Parts Diagram Key Item # Gxi Part Number Description 1 SP11-000062 Belt guard, 54ZB, set of 2 with rubber T-handle receivers 2 SP12-000229

More information

PARTS LIST 16.5HP Models Mfg. No. Description Manual Part No.

PARTS LIST 16.5HP Models Mfg. No. Description Manual Part No. PARTS LIST 16.5HP Models Mfg. No. Description 2690927 EMT16538RD, 16.5HP 38" Murray Rear Discharge Lawn Tractor (2011) 2690934 EMT16538RDF, 16.5HP 38" Murray Rear Discharge Lawn Tractor, FR (2011) Manual

More information

Tractor S/N 239, ,005 Page 1 of 76 42" Deck Assembly

Tractor S/N 239, ,005 Page 1 of 76 42 Deck Assembly 2140 Tractor S/N 239,001-326,005 Page 1 of 76 42" Deck Assembly 2140 Tractor S/N 239,001-326,005 Page 2 of 76 42" Deck Assembly 1 17861A 1 S Skirt, Extension 2 17961 1 S Skirt, Short 3 603-0181 1 S Plate

More information

Models E640F, E660F, E6C0F & E660G

Models E640F, E660F, E6C0F & E660G Models E0F, E0F, EC0F & E0G 0 0 0 0 0-0 Lock Jam Nut /- -0 Flat Idler -B Auger Idler Arm 0-0A Hex Cap Screw /- x.0-0 Shoulder Screw -0 Flat Washer,. x. x.0-0 Extension Spring -0 Hex Nut /- -00 Hex Nut

More information

Castle Model TSM-35. Heavy Duty Screw Pocket Machine. For Models with Serial Number and Above Items Included with Machine

Castle Model TSM-35. Heavy Duty Screw Pocket Machine. For Models with Serial Number and Above Items Included with Machine Castle Model TSM-35 Heavy Duty Screw Pocket Machine For Models with Serial Number 63658 and Above Items Included with Machine Part No. Description Qty B02964 9/64" Castle Premium Brad Point Drill Bit w/

More information

ILLUSTRATED PARTS LIST MFG ID NO CUSTOMER CATALOG NO. SORT Printed in USA TH

ILLUSTRATED PARTS LIST MFG ID NO CUSTOMER CATALOG NO. SORT Printed in USA TH ILLUSTRATED PARTS LIST MFG ID NO. 00000 CUSTOMER CATALOG NO. SORT00 0..0 TH Printed in USA TILLER - - MODEL NUMBER SORT00 (00000) HANDLE ASSEMBLY 0 0 Throttle, Control 0 Grip, Handle 0X Grommet, Handle

More information

2554 CUB CADET LLC, P.O. BOX CLEVELAND, OHIO

2554 CUB CADET LLC, P.O. BOX CLEVELAND, OHIO Illustrated Parts Manual SERIES 00 TRACTOR Model GT CUB CADET LLC, P.O. BOX CLEVELAND, OHIO -00 Printed In USA -0 /00 MODEL GT TABLE OF CONTENTS DESCRIPTION PAGE Axle, Front... Battery... Brakes... Controls

More information

Mulching and Finishing Mowers MP and FP

Mulching and Finishing Mowers MP and FP Mulching and Finishing Mowers MP and FP Parts Manual Locke Turf 0 Highway E, Opp, Alabama, () -00 Transport Wheel, Tire & Spindle MP and FP ALPHABETICAL INDEX CONTENTS PAGE 00 Hydraulic Cylinder (Rear)

More information

STUMP GRINDER FIRST GENERATION- COME TO USA DIFFERENCE BETWEEN 1FIRST AND SECONDE GENERATION IS THE ANGLE OF THE BODY.

STUMP GRINDER FIRST GENERATION- COME TO USA DIFFERENCE BETWEEN 1FIRST AND SECONDE GENERATION IS THE ANGLE OF THE BODY. STUMP GRINDER FIRST GENERATION- COME TO USA COLOR GREEN SOLD 1 YEAR DIFFERENCE BETWEEN 1FIRST AND SECONDE GENERATION IS THE ANGLE OF THE BODY. FRIST GENERAL THERE WAS A ANGLE BETWEEN THE ENGINE AND THE

More information

4/08 revised 6/08 FORM NO

4/08 revised 6/08 FORM NO PARTS LIST American-Lincoln Models (): 56514750 (VD Gas), 56514851 (VD LP), 56514853 (VD Diesel), 56514855 (MD Gas), 56514856 (MD LP GM3.0L), 56514857 (MD Diesel S4Q2), 56514858 (VD LP) 4/08 revised 6/08

More information

Parts List for Sentar (For Serial Numbers Prior to 19729)

Parts List for Sentar (For Serial Numbers Prior to 19729) Parts List for Sentar (For Serial Numbers Prior to 19729) Replace with newer revisions as they become available 2006 Wright Manufacturing, Inc. All rights reserved Updated 08/2006 52", 61" CUTTER DECKS

More information

PARTS MANUAL. MB16, MB21, and MTB16 Scoot-Crete Power Buggies

PARTS MANUAL. MB16, MB21, and MTB16 Scoot-Crete Power Buggies PARTS MANUAL MB16, MB21, and MTB16 Scoot-Crete Power Buggies (revised June 14, 2004) 1 Part #32107-01 2 This manual is for Miller MB16, MB21 and MTB16 Buggies Table of Contents General Arrangement and

More information

Model TC 180 V-2. Series 2005

Model TC 180 V-2. Series 2005 Lawn Tractor Model TC 180 V-2 Spare Parts List Series 2005 TC 180 V-2 1 ENGINE ASSEMBLY 2 FRONT AXLE STEERING 3 TRANSMISSION DRIVE 4 OPERATION - MOWER/LIFT - BRAKE/BY-PASS - TRAVEL PEDALS 5 CUTTING PAN

More information

PRODUCT MODEL AND KIT NUMBERS

PRODUCT MODEL AND KIT NUMBERS IV. T PARTS DIAGRAMS AND LISTS - TABLE OF CONTENTS- his chapter contains parts diagrams and parts lists for the RICON R1209 Six-Way Power Seat Base. The exploded view of each major lift assembly shows

More information

PIÈCES DÉTACHÉES SNM6X (ESPV21) Tondeuse à conducteur marchant

PIÈCES DÉTACHÉES SNM6X (ESPV21) Tondeuse à conducteur marchant PIÈCES DÉTACHÉES Tondeuse à conducteur marchant SNM6X (ESPV21) Yvan Béal - 21, av. de l Agriculture - B.P. 16 Z.I. du Brézet - 63014 Clermont-Ferrand Cedex 2 Tél : 04 73 91 93 51 - Télécopie : 04 73 90

More information